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1. & § A (Client)
7] 3 4 (Name) : &Folo]=4rA
F s (Address) @ FZIE £214] 7|37 HI9dl= 2022
2] 2]Y ) (Date of Receipt) : 2016. 10. 27.

2. |84 &AM £% (Use of Report) : 1EC 60529¢] u} 2 [P 53 #lelg

3. AR ER/ER/ANESE (Test Sample)
A ¥ ™ (Description) : Low Differential Pressure Gauge
A 23] A} (Manufacturer) : &lgle] =214
2 9 % (Model Name) : P880
AZ=AM 3 (Serial Number) : —

7] El (Remark) : -

4. A1P717F (Date of Test) : 2016% 119¥€ 072 ~ 20169 11€ 08
5. A7 /94Y (Test Standard/Method) : IEC 60529: 2001
6. 21887 (Testing Environment)
+% (Temperature) : ( 24.3 £ 2.0 ) TC, =5 (Humidity) 7 ( 49 /+/2/) % R.H!

7. 823} (Test Results) : 3 (IP67)

Y5t (Note) @ 1. °] A& M E 221271 A& Aol izt AP A o],
(The test results contained apply only to the test sample(s) supplied by the client)
2. 2] o] A7 T glo] AN WE FL NS MAIE U & ATk
(This test report shall not be reproduced in full or in part without approval of the KTL in advance.)

L o] |BA A (Tested by) b 71 # A A (Technical Manager) s
il = peto 4] Ll il
Affirmation A (Name): me3=d ‘(igignam-re) A ™ (Name): ZIAE ' (Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme. which signed the ILAC—MRA )
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1. Ada

1.1 A4
=AlHE ) MIBC 60b29: 200178 M & sh.

1.2 A1EAR
= . Low Differential Pressure Gauge
A= P 880
s A : A7 120 mm X 54 mm
- | i

(284,80
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s T (49 £ 2) % R.H.
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2. NE=x=A 9 343
. IEER IP A=A 4 3
2.1 FRAANH=A
s AYEE PR FFH golo] AAE: 50 pm
e AlEE BMEBAC] BFA folo] 712! 75 pm
e By} B0 ok 2 kg/m?
A=y e i
PN - 6 2.2 FAAH Y& A%
ATl e B s Al®Ee W&A: ek 250 cm?
e AlEe] YHELE: —2.00 kPa(—200 mmH,0)
« A8 F7] &Y% 0.00 L/min
« AES &3 div) Azt 37 E4E: 0 )
» AJFEAZH 8 h
2.3 HFAEERA
i s EEe 2 Mg Y FL AP 91 1000 mm
A2EH T z i i o e |
s EFo I AR M =2 AAH £9: 946 mm
sige Aes 7. e F23 ARY 25RH5.0 K olt): 2.0 K e lig
Fr B9 AR
e nE
2.4 YFAEYE
= A¥EAZF: 30 min
3. Al ¥ BE
A Hy A = 3 A+ At sl ICP H1& oA 4z A7
| TESTO Testo 622 |ICP20140892] 2016. 05. 10 Kbl
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